TRRAL i Bk S BT IR A
* Customer
P R SRRE #5 AL, mm
Product Alloy&Temper Lot No. Size
B 6061 T6A+ KLJ19030440 8 #
Plate
&A% 1% BE, Kgh%
Contract No. Pallet No. Net weight/Pieces
2019-3-04-35 98/1
BRI GB/T3880.2-2012
Technical
¥4 %, Chemical Composition
7CZ Element Si Fe Cu Mn Mg Cr Ni
PROE(E Standard value 0.4-0.8 0.7 0.15-0.4 0.15 0.8-1.2 | 0.04-0.35 —
SCHIfE Actualvalue | 0682 | 0352 | 0.195 | 0.094 | 1.120 | 0.186 /
N N ?
JGE Element Zn Ti Zr REEL | REET Al
- Each Total
PAEME Standard value | 025 0.15 — L8
EAE Actual value 0.027 0.045 — o F
HAMEEKILE Structure or mechanical property
HibfieBe HHEEE, Rm/Mpa fiﬂﬁﬂiﬁthﬁ]ﬁﬁﬁ a2 A%
Mechanical Performance | Tensile Strength |-~ "P0-2/Mpa Proof|  Percentage
Strength elongation after
PFE(E Standard value 290 240 6 ‘

SCPME Actual value 312
R~} XM
1500*3000 &

[=)




PR3 Xna
* Customer B EiEE BEERAT
(=]
PR TE-RE it M, mm
Pr;;luct Alloy&Temper Lot No. Size
Plate 6061 T6A+ KLJ19030440 124
A
&R5 e BE, Kgh¥
Contract No. Pallet No. Net weight/Pieces
2019-3-04-35 146/1
TARPRIE
Technical GB/T3880.2-2012
%5 %, Chemical Composition
JC& Element Si Fe Cu Mn Mg Cr Ni
PR Standard value | 0.4-0.8 07 | 01504 | 015 | 0812 [0.04035| —
SHIE Actualvalue | 0.682 | 0352 | 0.195 | 0094 | 1120 | 0186 | 7
. R ZFEAN | RAET
jt# Element Zn Ti ZIr Fach Total Al
FFE{E Standard value 0.25 0.15 - KE
SAME Actual value 0.027 | 0.045 - 3
MR BEKRILE Structure or mechanical property
et FIER |BERIKE A%
fi ) ’ Rm/Mpa ’
ﬂﬁiﬁ fi ﬁ?-ﬁ_;ﬁ Stren gthp &, Rp0.2/Mpa Proof|  Percentage |
Mechanical Performance ensile Strength elonaation after 5|
FRAE{E Standard value 290 240 6
SLHl{E Actual value 312
R Edi]
1500*3000 =k
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B4 : 6400-03-0000475545

A SHANXI TAIYUAN STAINLESS STEEL CO.,LTD QUALITY CERTIFICATE Certificate No.
FER BT BHAEH ITHE UL R B SRR BT IRAF W % B L A A ERERA T
PRODUCT CUSTOMER PURCHASER
TR 267103-100 e T A33698
CONTRACT NO TRAIN WAGON No.
=3 =30 Al N
#e ms pe [rres i Py SRS RS CHEMICAL COMPOSITION (HEAT ANALYSIS) %
| BATCH BOX Ro. HEAT No. GRADE DIMENSION | WEIGHT
N c Si Mn P S Cr Ni Cu Al N Mo | Ti
No. (mm) (t)
0
1 | 81927835 | FA10859800N20 | A1103381 304 | 3.041220 | 13.632 | 0.053 | 0.61 | 168 | 0.033 | 0.000 | 18 | s.02 |o.02a | |oosss | | | |
ait [1a.622 |
Fl#H 1T I #|XHRE|: & E B’ kR | Ey | B B S E Sk B E
STANDARD STATE B Y.S. (MPa) EL% IMPACT | BEND CORROSION HARDNESS
5 1.5 4 mEER HEER JE R JE AR HB HRB
N MPa 0.2) 0.2) 0.2 1.0
o
L | atx3se4-2007 | 2B Femin | 481 30 ] | 88
& 1L AFRYRRERRILE, ERIGERS. TR, K5, RS P9, S, Bk, ERSEL
PEMAPRKS In case of dispute the purchaser shall supply the number of certificate. contruct. batch. vbeln. heat,and grade. dimension. quan t,_gt
sk (ADD) hE TR BE AT B4 2% No. 2 Jiancaoping, Taiyuan, Shanxi. P, R. China fFRA (LISTER) \ B35 (DATE) \ \
#R4% (ZIP) 030003 f1iF% (TEL) 3013328 1E30 (FAX) 3017816

iR |

2019.12.23 \

AW FERCEERERETHIENRR, RERFEER, FLHHR.
WE HEREBY CERTIFY THAT MATERTAI DESCRIBED HEREIN HAS MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUITEMENTS OF THE ABOVE MATERIAL SPECIFICATION.




SHANXI TAIYUAN STAINLESS STEEL CO.,LTD
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QUALITY CERTIFICATE

HE-Hg 7«

Certificate No.

6400-03-0000475545 "

FER TR HEL AR WAL W SRRERER AT e B L P EEABRARAF
PRODUCT CUSTOMER PURCHASER
TR 267103-100 i T A25203
CONTRACT NO TRAIN WAGON No.
=2 = > y
e ks e i ks R WZERRSY (JEKFSM) CHEMICAL COMPOSITION (HEAT ANALYSIS) %
S| BATCH L HEAT No. GRADE DIMENSION | WEIGHT
N o Si Mn P S Cr Ni Cu Al N Mo | Ti
No. (mm) (t)
0o
1 | 81927950 FA10859800N25 | A1103392 304 5. 01500 11.258 | 0.063 | 0.60 1.67 | 0.033 | 0.001 | 18.02 | 8.03
it [11.258 ] \
Fl#h 17 & # | X &% KR F|H#R & R fkE | wWHy (A B 7 1 S ol R
STANDARD STATE BE Y.S. (MPa) EL% IMPACT | BEND CORROSION HARDNESS
5 TS |4mER | #aER Bk | ER HB HRB
N MPa | (0.2) (0.2) 0.2 Lo
]
1 | atxs364-2007 | No.1 Rt | 635 61.0 | 8.0

#IE
PEMAPRKS

L APREFERWE, FREGESS. T8-S, #KT.

In case of dispute the purchaser shall supply the number of certificate. contruct. batch. vbeln. heat,and grade. dimension. quan'{

YT 5 T, M. EREER

Hhihk (ADD) ’ FELFAKFETREFE 25  No.2 Jiancaoping, Taiyuan, Shanxi, P. R. China iR A (LISTER) \ B (DATE) \
B4 (ZIP) | 030003 3% (TEL) 3013328 FH (PAX) 3017816 iR \ 2020.1.13 l

A A ROE ERERBITIERRK, HERGEER, FLEy.
WE HEREBY CERTIFY THAT MATERTAI DESCRIBED HEREIN HAS MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUITEMENTS OF THE ABOVE MATERIAL SPECIFICATION.
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